159666 PARTS LIST
VOLANT AIR INTAKE SYSTEMS 1 |FILTER BOX 2 | #064 CLAMPS 1 | SENSOR GASKET
PART NO.' 159666 1 |FILTER BOX LID 2 | #072 cLAMPS 2 |4 MM PLASTIC SCREWS
sz|_|>_|_|>|_|”_”_u_z HZWA_NCDAH_H_ZW 1 | FILTER BOX ADAPTER 4 | 6 MM-25 BOLTS 1 3 3/4” X 4 1/4" SLEEVE
1 | VOLANT AIR FLOW DUCT 2 |1/47-20 BOLTS 1 |4 172" X 3 1/2* SLEEVE
WWW.VOLANT.COM 1 | POWERCORE FILTER W/CLAMP | 2 |1/4” LOCK WASHERS
TECH SUPPORT: (S09) 476—7225 | 5 |1/4-20 TRUSS HEAD SCREWS | 2 |1/4* WASHERS
S |1/4” RUBBER WASHERS 4 |1/4” X 7/8" FENDER WASHERS
@ 4 MM
T T “5lastic screws
i MASS FLOW
SENSOR
FILTER BOX =——— SENSOR GASKET
NOTE: REMOVE THE
ADHESIVE COVER
FROM THE FENDER
WELL IN ORDER TO (4> 6 MM STOCK BOLTS
INSURE MAXIMUM (4> 174" X 7/8" FENDER WASHERS
AIR FLOW. T ] VOLANT
I— I— AIR DUCT
ACCESSORY
OPENING #064
(5) 1/4*-20 TRUSS HEAD SCREWS 4 1/2% X 3 1/0 () CLAMPS
(5> 174 RUBBER WASHERS SLEEVE  #072 xg
CLAMPS
#072 Q 3 3/4" X 4 1/47
FILTER BOX nr»z_uow SLEEVE O nmmmuw
seAINST | POVERCIRE _ APAPTER x
FENDER | FILTER 7 ==&\
SUPPORT | W/CLAMP-~ / T\
_ A/\/ \
// \
// \ A (@ 1/4"-20 BOLTS - J
W\ \ @ 1/4* LOCK WASHERS ~ H
// \ @ 1/4* WASHERS .w° 3
\ 5
\\
\\
(o] // -
v\ \\\
| y

FILTER BOX LID




